DF200GKAZE - H 3¢ & At

DF200GKA PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




KB Engine

Fr %t = B3 B R R B R e BH
NO. Code name Chinese Description Q'ty $
1 01010002 KWL Engine 1
2 01030012 WRUE Carburator 1




BhimFE 2% (—) Crankcase Assy

F H = I A £ V= e B
NO. Code name Chinese Description Q'ty
1 | 2.20.05.09.02000 HFaik R.Crankcase Assembly 1

2 | 2.20.04.66.07000 T FEAR AR L.Crankcase Assembly 1

3 | 1.20.07.32. 12000 WAE Rk Breather Pipe Joint !

4 1. 00. 01. 6204 Hl 76204 Bearing 6204 !

5 1. 00. 01. 6203 H7K6203 Bearing 6203 !

6 1. 00. 01. 6202 H17K6202 Bearing 6202 !

7 | 1.05.01.09.0612 BEHEM6 X 12 Bolt M6x12 !

8 | 1.20.20.20. 17000 KH#JE 6 Washer 6 !

9 | 1.20.20.01.08000  F AHhiHE20X32X6 Oil-Seal 20x32%6 !
10 | 1.20.04.01. 13000 = Hhfhih319.8X30X 5 Oil-Seal 19.8x30x5 !
11 | 1.20.04.01.03000 12X 18%1 Gasket 12x18x1 !
12 | 1.20.04.01. 14000  FUHEREMI2X 1. 5X 14 Bolt M12x1.5x14 !
13 | 1.20.04.01. 09000 A EE Front Shock Absorber Sheath 5
14 | 1.20.04. 65. 15000 o E42 Bush 42 2
15 | 1.20.04. 65. 16000 50 Bush 50 !




16 | 1.20.13.01.01000 [l 5 o7 ST AT RRET Screw !
17 | 1.20.13.01.02000 O FE16X1.5 O-Ring 16x1.5 1
18 | 1.20.13.01.05000 VAL Tension Rod !
19 | 1.20.13.32. 04000 IR 2% Timing Chain !
Bh3HFE = (=) Crankcase Assy
;]
2

F H = I A £ V= e B4
NO. Code name Chinese Description Q'ty
20 1.20.13.01.06000 NS S G A Chain Guide 1
21 1.20.04.06. 04000  BLAZFEMS X 209 Stud bolt M8x209 2
22 11.20.05.06.01000  XCLEEFEMS X201 Stud bolt M8x201 2
23 1.20.04.01. 05000 FFEARR Gasket !
24 1.20.04.01.01000 ENE 08X 14 Locating Bush 08x14 2
25 | 1.05.01.09. 0622 BZFEM6 X 22 Bolt M6x22 2
26 1.20.13.01.07000 JasiE Chain Adjuster 1
27 1.20.13.01. 03000 (EBEAR) 4t Gasket 1
28 1.20.13.01.08000 Jii S BEET Screw 1
29 1.20.13.01.09000 O 1E 9. 5%1. 5 O-Ring 9.5*1.5 1
30 | 1.05.01.09. 0650 BZFEM6 X 50 Bolt M6x50 2
31 1.20.04.65.12000 AR A Gearcase Breather Pipe 1
32 1.20.04.65. 17000 +Hi11.5 Clamp 11.5 1
33 12.20.05.67.99000 A FE AR SR R.Crankcase Assembly 1
34 2. 20.04. 66. 99000 ik 1857 L.Crankcase Assembly 1




72

LR =S (—) Gearcase Assy

F #H = XX B W ® X H M HE B
NO. Code name Chinese Description Q'ty
1 2.20.20.65.01000 AR TR T Gearcase cover 1

2 1.20.20.65. 08000 AR 2R By Gearcase Gasket 1

3 1.20.01.01.01000 ERFE10%16 Locating Bush 2
4 1. 00. 01. 6302 H7K6302 Bearing 6302 !

5  1.20.20.65. 10000 g prsp i EEE Reverse Gear Shaft Assy !

6 | 1.20.20.65. 14000 o L St 0il Seal of Output Shaft !

7 1. 00. 01. 4905 VR AL Tl 7K RNA4905 Needle Bearing RNA4905 !

8 | 1.20.20.65. 03000 i L B Output Shaft !

9  1.05.06.02.2000 b 34 1 20 Check Ring 20 !
10 1. 00. 01. 6204 7K 6204 Bearing 6204 2
11 1.20.20.65. 02000 RS PN Input Shaft !




12 | 1.20.20.65. 18000 AR B A Shift Drum Assy !
13 | 1.20.20.65. 19000 BT dES) Oil Seal !
14 | 1.20.20.65. 11000 B Shift Fork !
15 | 1.20.20. 65. 21000 R X ih Shift Rail 1
16 | 1.20.04. 65. 18000 SR Hollow Bolt !
17 | 1.20.04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 !
18 | 1.20.04. 65. 20000 PR 3 35 Limit Spring !
19 | 1.20.04. 65. 21000 ENER13/32 Steel Ball 1
TR E S (Z) Gearbox Cover Assy
F H = I A o X B/ M HE B
NO. Code name Chinese Description Q'ty
20  1.20.20.65. 16000 A il oty Oil Seal of Shift Shaft !
21 | 1.20.20.65. 17000 b 2 A Shift Shaft Assy !
22 1.20. 20. 65. 20000 OJEFE10x2.5 O-Ring 10%2.5 !
23 | 1.20.20. 65. 09000 rh [B] U5 A0 il 2H. Intermediate Gear Shaft !
24  1.20.04. 65. 23000 B 15X 19X 1 Washer 15x19x1 !
25  1.05.01.09. 0640 W AEM6 X 40 Bolt M6x40 10
26 | 1.20.32.65.08000 RS 7 A% IR ER A Gear Sensor Module !
27 | 1.05.01.09.0612 BEFEM6 X 12 Bolt M6x12 !
28 | 1.05.01.08. 0622 HEFEM6 X 22 Bolt M6x22 !
29
30




34 | 1.05.06.01.5200 FLHH 4P 52 Check Ring 52 !
35 1.05.06.02. 2500 i FH 4825 Check Ring 25 !
36 1.20.04. 65. 22000 HE25X 33X 1 Washer 25x33x1 !
37 1.00.01.6205-2RS 17K 6205-2RS Bearing 6205-2RS !
38 | 1.20.04.01. 14000  JMESEFEM12X 1. 5X 14 Bolt M12x1.5x14 1
39 1.20.04.01. 03000 SR 12X 181 Gasket 12x18x1 !
40 | 1.20.04.01. 09000 R EE Front Shock Absorber 2
AZEZ SR Left Cover Assy
10 ]
11
' Ir v o
y i W
9 [ ] rv iy P
. A A
~ /‘é ~ 5 4
- ___.-__-.fﬁr = A
f 3 i 1 oy .
g o || o ¢ j:ﬁ . ¢ S
) | #‘ I."I i J - cl | " ..:-_- e
AN -.-.-_Lf.- fo o[ FF AN -
? ' : __|_A.:. ,I.:‘_ -.. r !I I| 1 ‘
g i 4
b ; @ O 4
2 \ A
4 s v
] 2
I
F # = XX E R R X B M HE BN
NO. Code name Chinese Description Q'ty
1
2
3
4 | 1.05.01.09. 0640 EFEM6 X 40 Bolt M6x40 8
5  2.20.06.65.01001 ik Left Cover !
6  1.20.06.01.07000 T it 4 Left Cover Gasket !
7 1.20.04.01. 01000 ENEE 08X 14 Locating Bush ¢8x14 2
8
9 1.05.02.03.4208 [ W24 ST4.2x8 Tapping Screw ST4.2x8 4
10 | 1.20.06.01. 03000 B GR Breather Guide Plate !




11 | 1.00.01. 6200-2RS 4 4 6200-2RS Bearing 6200-2RS

12 1.20.06.01. 10001 W R 1 2R Cover of Exhaust Opening

HHEFwmE S Right Cover Assy

©
FF Tt 5 X B R X & R
NO. Code name Chinese Description
1 2.20.07.01.01000 i Right Cover
o 1.20.07.01. 06000 VER a2 Right Cover Gasket
3 1.20.04.01.13000 = Hi%il19.8 X30X5 Oil Seal 19.8x30%5
4 1.20.04.01.01000 FERIE G8X 14 Locating Bush ¢8x14
5  1.20.07.01.09000 JEHT A Oil-Filter Screen
6  1.20.07.01.03000 JE I 5 Oil-Filter Screen Spring
7 | 1.20.07.01. 04000 OJFF30.5X 3 O-Ring 30.5x3




g | 1.20.07.01. 02000 T8 T PR HE Oil-Filter Screen Nut

9  1.05.01.09.0632 HEFEM6 X 32 Bolt M6x32 !
10 = 1.05.01.09.0695 HEFEM6 X 95 Bolt M6x95 4
11 | 1.05.01.09. 06100 B FEM6 X 100 Bolt M6x100 !
12 | 1.05.01.09. 06110 HEFEM6 X 110 Bolt M6x110 2
13 1.20.07.01. 08000 fil R 4R Trigger Line Card !
14 1.20.07.01. 05000 LR Oil Level Gauge !
15 | 1.20.07.01.07000 O 1818 X3 O-Ring 18x3 !
16 = 1.05.01.09.0635 HEFEM6 X 35 Bolt !
17 | 2.20.07.01.99000 R Right Cover Assy !

SEIREL Cylinder Body Assy

F #t = o3 & R R’ X B MW = B
NO. Code name Chinese Description Q'ty
1 | 1.20.02.09.03000 LA Cylinder Block 1

2 1.20.02.09.01000 i Cylinder Block Gasket 1

3 1.20.01.01.01000 ENE 10X 16 Locating Bush ¢10x16 2




SELSKEAK C

ylinder Head Assy

: '«l{:‘- 2 L&
1) ". S :_': Ii.:
S
k *?ﬁ
o
ik ""“':E" '.I
o H ‘}
- i
3 {n]
F #t = o & R R’ X B MW = B
NO. Code name Chinese Description Q'ty
1 | 2.20.01.09.13000 “SHESKHAME LA Cylinder Head !
9 | 1.05.01.09. 06100 BRAEM6 X 100 Bolt M6x100 2
3 1.20.01.01. 01000 ERE G 10X 16 Locating Bush ¢10x16 4
4 | 1.20.01.09. 15000 AL Cylinder Head Gasket !
5 | 1.20.01.01. 16010 HRE K Pipe Clamp !

%10 1




6  1.05.02.01.0425 125TM4 X 25 Screw M4x25 !
7 1.05.04.02. 0600 B REM6 Nut M6 2
g | 1.20.01.01. 16000 BEAE SR Intake-Tube Assy !
9  1.00.14. 265180 OFFE26.5X 1.8 O-Ring 26.5x1.8 !
10 | 1.20.01.01. 12000 (Pam#s) FR#AR Thermal Baffle !
11 1.20.01.01. 11000 (BRI AR) HhR Base Plate !
12 1.20.01. 06. 06000 il Inlet Valve !
13 | 1.20.01.01. 14000 RRE) Valve Oil Seal 2
14 1.20.01.01. 10000 CRIT#E) &y Gasket 2
15 | 1.20.01.06. 09000 SURELYIS Outer Valve Spring 2
16 | 1.20.01.06. 08000 ST R Inner Valve Spring 2
17 | 1.20.01.01. 05000 AT R Valve Spring Retainer 2
18 | 1.20.01.01.07000 T8 Valve Cotter 4
19 | 1.20.01.01.17000 KAEFE Spark Plug !
20 1.20.12.01.05000 kB A Stop Plate !
21 1.20.12.01.04020 VRSB Adjusting Nut 2
22 1.20.12.01.04030 TR 2 Adjusting Screw 2
23 1.20.12.06. 04010 R BE Rocker Arm 2
SEkE2pk (=) Cylinder Head Assy
i & ?}
A | 14 B
48 21 iy g ) ..I'-rlf 18
Y = L o 1
i} e ].:\ Fog e '
BT & o~ dr'_ =
’fJ: ik I|:I-; i I
L ;
P
) ...m-cl.,:’_" “:, . i..
of | ‘} &
.
] o]
Fr G 3 F R R X H R e B
NO. Code name Chinese Description Q'ty
24 | 1.20.12.06. 03000 AR E A Inlet Rocker Arm Shaft Assy !
25 | 1.20.11.06.01000 Lo BSYaY Camshaft Assy !
26 1.20.12.06.02000 SRR il Inlet Rocker Arm Shaft !

11|




27  1.20.01.06. 04000 AT Exhaust Valve !
28 | 1.05.04. 02. 0800 IZRENS Nut M8 4
29 | 1.20.04.01. 06000 8 Washer 8 4
30  2.20.12.06.01000 e Bl Camshaft Retainer !
31 1.20.01.01. 03000 W BRFEM6%63 Stud Bolt M6x63 2
39 1.20.01. 08. 02000 MR FEMS %32 Stud Bolt M8x32 2
33 | 1.20.12.06. 04000 I Valve Rocker 2
34 | 2.20.12.06. 99000 o L Camshaft Retainer Assy !
35 2.20.01.67. 99000 AT Sk K Cylinder Head Assy !
36 | 1.05.06.01. 3500 FLA #4135 Check Ring !
37 | 1.20. 11. 32. 02000 E RS Timing Sprocket !
38 1.05.01.08. 0512 EARM5 X 12 Bolt M5x12 2

SELERAL Cylinder Head Cover Assy

F 12 W




Fr H = XX E W R X H R H= B
NO. Code name Chinese Description Q'ty

1 | 2.20.03.06.01000 ALk R Cylinder Head Cover !

9 1.20.03. 06. 03000 AL 5 2 P Seal Ring of Cylinder Head Cover !

3 1.20.03.01. 02008 Eolal Cover Slip !

4 | 1.20.03.32.30000 i B AR Bolt 2

5  1.20.03.01.05010 (EES Pipe Clamp !

6 | 1.20.03.01.05000 WAEH Breather Pipe Assy !

7 1.20.03.01. 05020 (EES Pipe Clamp !

g | 1.20.03.01. 04000 ERERAHAT Pipe Joint Assy !

9  1.05.02.03. 4208 HIIRETST4.2 X 8 Tapping Screw ST4.2x8 4

10 1.20.03. 32. 31000 fot J s Rubber Gasket 2

11 2.20.03.06.99000 AT Sk 5 A B Cylinder Head Cover Assy !

BhEdEAF2EE . JEZELHYE Connecting Rod of Crank—shaft Assy
|
4

Fr " = XX & ® X BN e B
NO. Code name Chinese Description Q'ty




1 | 1.20.09.65.01000 ith il AT 2H Connecting Rod of Crank-shaft =~ 1
9 | 1.20.09.01.01010 e [ Woodruff Key 1
3 | 1.20.10. 08. 01000 TEIE Piston 1
4 1.20.10.01. 04000 THIFEHRE Clamp Spring 2
5 TR (B8R ER) Oil Ring

6  1.20.10.08.02000 B _EA I Piston Ring 1 1
7 5B Piston Ring 2

g | 1.20.10. 08. 03000 TR Piston Pin 1

LRk Starting Motor Assy

14|




F %" = XX E R R X H R e BM
NO. Code name Chinese Description Q'ty
1 | 1.20.18.01.01000 iEE B AL B Starter Motor Assy !

9 1.05.01.09.0616 IZHM6X 16 Bolt M6x16 2
3 1.20.18.01.02000 Ve b Gear Shaft !

4 1.20.18.01.03000 VIR Transition Gear !

5  1.20.09.01.01010 - [ Woodruff Key !

6 1.20.19.08.01020 R A A A Overrunning Coupler Assy !

7 1.20.19.01.01040 TRET & Needle Bearing !

8 | 1.20.19.03.01030 M55 Driven Gear Assy !

9  1.20.19.01. 03000 70 Gasket !
10 | 1.20.19.01.02000  F{KIZEESM22 X 1/ Locknut SM22x1 (L.) !
11 1.20.19.08.01000 EahEME S (D Overrunning Coupler !

F. M4 52K Driving and Driven Pulley Assy




Fr G B3 F R R X & R S BM
NO. Code name Chinese Description Q'ty
1 152019000 Vit = A B 717 743-20-30 Tooth Belt743-20-30 !

9 1.20.21.01.01000 F B AT e SRR Driving Pulley Assy !

3 1.20.21.01. 01060 bR Piece 3
4 1.20.21.01.01050 Hazhik= Drag Flange !

5  1.20.21.01.01040 B Right Capstan Assy 6

6 1.20.21.01.01030 F B HE Right Capstan Assy !

7 1.20.21.01.01020 TES Bush !
g | 1.20.21.01.01010 OBy 2 iy o vt i Driving Belt Fan !

9 | 1.20.17.65.03001 g 12.5%25%7 Washer 12.5x25x7 !
10 = 1.05.04.10.1213 BREEM12 X 1.25 H=10 Nut M12x1.25 H=10 !
11 1.20.22.01.01000 INE B e SRR Follower Pulley Assy 1
25 | 1.05.05.04. 1200 P8 12.3x29x2.5 Washer 12.3x29x2.5 1
26  1.05.04.10. 1212 PRBEM12 X 1.25 H=8 Nut M12x1.25 H=8 1

ML HLERE . VUBRERMY Magneto and 0il pump




F #H = = R X H R HE 270
NO. Code name Chinese Description Q'ty
1 1.05.01.09.0618 = 7NAEZTHIEMEM6X 18 Hexagon Bolt M6x18 4

9 | 1.20.24.01. 06000 K& Fan Assy 1

3 1.05.04.10. 1213 PEREM12X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 | 1.05.05.04.1201 “F#12-14HV Flat Gasket 12-14HV 1
5  1.20.16.01.01022 ®E (HRIZD Rotor Assy (DC 11) 1
6  1.05.01.09.0620 7<= HIIEMEM6 X 20 Hexagon Bolt M6x20 2
7 1.05.01.08.0512 INFHIEAEMS X 12 Hexagon Bolt M5x12 2
g | 1.20.14.01. 03000 DIRGIE SRy Oil Pump Assy 1
9  1.05.01.09. 0625 BEFEM6 X 25 Bolt M6x25 2
10 | 1.20.14.01. 01000 AR B Oil Pump Sprocket Wheel 1
11 1.05.04.02. 0600 2 EFM6 Nut M6 1
12 | 1.20.14.01. 04000 R S Oil Pump Chain 1
13 1.20.14.01. 02000 RS Ui Sprocket Wheel End Cap 1
14 = 1.05.01.09.0612 HEFEM6 X 12 Bolt M6x12 2
15  1.20.16.01.01012 EF4HMH (HEH114D Stator Assy (DC 11) 1
16 | 1.20.16.01.01002 = REHEMLE (HHE1140 Magnetor Assy (DC 11) 1

SX 2 Fan Cover Assy




Fr %t = B3 B R R B R e BM
NO. Code name Chinese Description Q'ty
1 | 1.20.24.03.03000 AR 5 Fan cover !

9 | 1.20.24.01. 03020 [GiRk S Blanking Cap !

3 | 1.20.24.01. 04000 HL 4 4% e Cable Clamp !

4 | 1.05.01.09.0625 HEFEM6 X 25 Bolt M6x25 3

5 | 1.20.24.01.03010 REFE Cooling Duct !

6 | 1.05.02.15.4816  FHIIZ4TST4. 8X 16-F-H  Tapping Screw ST4.8x16-F-H  °

7 | 1.20.24.06.01020  161-B2 5K EH1E Upper Fan Cover Assy !

8 | 1.20.24.01.01040 o R 4R Cable Clamp !

9 | 1.20.24.01.01030 R 25 Rubber Cover !
10 | 1.20.24.01.01010 161-B2_b 2 i Upper Rubber Mat !
11 | 1.20.24.01.02020 161-B2 N 2 FH i # Lower Rubber Mat !
12 | 1.20.24.06.02000  161-B2F S X EH & Lower Fan Cover Assy !
13 | 1.20.24.01. 05000 T I Tubing Clamp !

Z 224 Frame and Frame accessories

-E*“’“{

S

c}-ﬂﬂ’

%18

%,
" e AH




————ry
\",'- '-r.*p-nl.r’

YV

/

f

6.-"

W

— -
-

F %" = B3 F R R X H R e BM
NO. Code name Chinese Description Q'ty | ¥
1 02010216-150GKA 7 Frame 1
2 02010222 J5 tR4e Rear Carrier 1
3 12020008 PR 4B 2R 75 10%22%6 Iron Dust Cover (M10) of Rocker 7
4 02010231 BEVFLT S 48 Decorative Light Bracket 1
5 02010220 NEREHMSE Front Lower Rocker Arm(Left) 1
6 02010221 NEREHSA Front Lower Rocker Arm(Right) = 1
7 02010218 R A A Front Upper Rocker Arm(Left) 1
8 02010219 EREHMN A Front Upper Rocker Arm(Right) 1
9 02010306 JERGR AR L ZE () Bracket of Rear Fender(Left) 1
10 02010307 JERGR AR L ZE () Bracket of Rear Fender(Right) 1
11 02010226 Y SR D) Bracket of Front Fender(Left) 1
12 02010227 AR R > 28 D Bracket of Front Fender(Right) 1
13 12020004 BB ZM10 | Rubber Dust Cover (M10) of Rocker Arm | 20
14 02010312 HAER YR Muffler Bracket 1
15 12060023 PATERSL (141, 5D Adjustable Ball(14*1.5 Right Hand Thread) 2
16 12990002 TV ME Grease Fitting 6
17 12060007 [ 2 BRLM12%1. 25 Mounting Ball M12*1.25 2
18 15030017 BEIRNE OO Plastic Bush (Big) 12
19 14020074 A EEENE Bush for Front Upper Rocker 2
20 14020160 BEE Bush for Rocker Arm 2

ZEZoM{4E Frame Frame

| f”I
ARASY T 8

%19 |




=S QAN

© -

F # = XX &R = HE B
NO. Code name Chinese Description Q'ty
1 02010232 JG M FEZE R Rear Axle Bracket Assy 1
9 02010241 WER AL Top Roof(Left) 1
3 02010242 i ST Top Roof(Right) 1
4 02010225 Wzes (A Top Roof(Middle) 1
5 02010230 % E28 Spare Wheel Carrier 1
6 01050015-2 iy e e Muffler 1
6. 1 01050015-1 =R T R4 Exhaust pipe 1
7 02010243 ERHTRY YR AR Aluminum Front Fender 1
8 02010321 SR Gasket 4
9 02010310 FEL R [ 52 B AR Battery Fixed Plate 1
10 02010320 205 B A Bolt 4
11 07990003 ZE AT & 30% ¢ 10%35 Bushing ¢30*¢10*35 2
12 07020102 TH 75 o Tension spring 2

HOARG/ES M Steering system, Frame Accessories

T

W)

20

10 12° b Rl

20




\E_mumn
\ﬁmmn

ey

16
J 2
1 7 _1 g 1Y

F # = XX &R = = B
NO. Code name Chinese Description Q'ty
1 02030071 JrAIHL Redirector 1
2 07010037 B E Front Shock 2
3 07010036 JEIRE Rear Shock 2
4 05020005 AR L Seat Slide Rail 1
5 04990002 FRB EHA Hand Brake 1
6 02010252 R ZE s 2H A Brake Pedal 1
7 02010244 THI T T B A 4H A Accelerator Pedal 1
8 02010249 E5 TR B B AL.Brake Pedal 1
9 02010250 LEN Y AL.Accelerator Pedal 1
10 02030056 J7 Steering Wheel 1
11 02030064 7 1) 5[] 52 dh Steering Wheel Stationary Shaft = 1
12 02010822 AR A R Steering Wheel Stationary Shaft = 1
13 02010311 FEL 25 [&] E A 4 AL Fixed plate of the electrical box = 1
14 02010269 PR 2R 28 Shifter Bracket 1
15 02010331 I BR A Screened Pipe 1
16 12050003 $ 175 R F Circlip $ 17 1
17 15030015 MR E N Plastic Bush(Small) 4
18 02020217 R ZE R N Brake Pedal Inner Pipe |
19 02020213 W TSN & Throttle Pedal Inner Pipe 1
20 12030021 6903 %1 7 Bearing 6903 2

548 Rear axles

=l

%21 W




F # = XX &R E = = B
NO. Code name Chinese Description Q'ty
1 02040048 J& M4l Rear Axle 1

2 02040038 AL CF#§530-31) Chain Plate 1

3 04020009 S BRI 35220458 Rear Brake Disc(220*58) 1

4 M8*30 VaYi: REA L Y Hexagon Bolt with Flange (M8%*30) 4

5 M8*1. 25 /\—\ﬁj %‘éﬁ E %)'Ji ij% Hexagon Locking-Nuts with Flange (M8%*1.25) 14
6 02040009 R e 2 Dust Cap for the Bearing Pedestal| 2

7 02040051 Lok 7 R 2H A Bearing Pedestal 2

8 12030063 HhANT1007M Bearing NJ1007M 2

9 02010240 T A i Magnetic Steel Seat 2
10 M8%25 N L e A Hexagon Bolt with Flange(M8%25) 4
11 N8*40 VaYi: REA L Y Hexagon Bolt with Flange (M8*40) 6
12 10990004 e Magnetic Steel 2
13 02040105 5 5 5 e 2H A Rear Hub Seat 2
14 12040014 HE d50X d34X7 il Seal p50xp34x7 2
15 12040015 E d 42X d30X7 Oil Seal p42xp30%7 2
16 02040008 Tl JRE Bearing Seat 2
17 02040198 b 7 R 5 20 7 2H AR Bearing Seat Cover 2

KTE Lights




F %t = XX &R R X B MW = BN
NO. Code name Chinese Description Q'ty
1 03030231 FH2E & Electric box 1
92 01040012 2 e As Air Filter 1

3 06030002 /4. 5%8. 5 Oil Pipe 4.5*8.5 15cm
4 02040159 55530 Chain 530 52
5 09020042 B LB AT Left Turning Light(F.) 1

6 09020043 BRI T Right Turning Light(F.) 1

7 09010016 KAT Front Light 2

8 09050001 TR Reflected Flake 2

9 09030015 AT Tail Light 1
10 09040004 =R ARLT Fog Light 3
11 09020086 J5 B R AT Left Turning Light(R.) 1
12 09020087 Ja A EE kT Right Turning Light(R.) 1
13 01990001 TIRANSR R Twice Adding Air Instrument 1
14 03030229 ] Chain Guard 1
15 00608009 FEAT Tt AT Brake Light Bulb 2
16 00608013 T e Turn Signal Light Bulb 4
17 190098 ey Filter Foam 1
18 00608007 RATHTE CRTORSRD Headlight Bulb 2
19 02040160 530%E 4k k Master Link 530 1

FZ8/H4 Electrical components, wire

¥ 23 W




™
*1‘
i .
/_5 '!I N %
) 4 5

6

F %" = XX E R R X H R e BM
NO. Code name Chinese Description Q'ty
1 03030226 NE 24 Instrument Board 1

9 08010020 H s 2 Main Cable 1

3 10070005 R iy 2 1 D Compound Horn 1

4 10080018 H T4 Lock 1

5 01020041 CM6321 4k Ha 2% CM6321 Relay 1

6 01020021 4% 2 Relay 1

7 01020016 kR Igniter 1

8 01020022 EEA Ignition Coil 1

9 01020017 LI O Rectifier 1
10 10050020 W e ZEE HFE SR Odometer 1
11 01020011 N 2% Flasher 1
12 10060003 WAE TR Switch of the Fuel Tank 1
13 10040020 ZETRAL i As Mileage Inductor 1

# 24 T




¥1a)/#$Y Steering System, Gear shift System

Fr %t = B3 B R R B R e BM
NO. Code name Chinese Description Q'ty
1 02030053 FEm A () Front Steering Angle 1
) 02030054 AR CRD Front Steering Angle 1
3 03030233 L EEL L i Shifter Assy 1
4 14010011 BI5GB R Front Wheel Hub 2
5 02010233 JE M FEZE A end bridge bracket wring A 1
6 02010234 Ja M FE 4R 4055 B end bridge bracket wring B 1
7 02010746 =T [ 58 Al Adjust Dead Pate 1
8 02010329 PRRY 2% [ 52 A 2B A4 Shifter Dead Plate Assy 1
9 02010819 N RYEOA R Control Rod 1
10 02010749 Ho Ry g e Shift Arm 1
11 02010842 PRRYAT H A gear lever assy 1
12 12060015 BR3L (10%1.2581%F)  Ball(10%1.25 Left Hand Thread)) 2
13 06990029 JEARFAH (R Hand Shank 1
14 07020028 ELUEEnEiib Torsional Spring 1
15 12030023 46203 Bearing 6203 2
16 12030014 46204 Bearing 6204 2
17 14020375 B mhifFL: 336 Turning Lever L: 336 2
18 02030055 LA EEY i SN Turning Lever(with ball) 2
19 02040032 BT HC 2 e ZH A Front Wheel Hub Seat 2

¥ 25 W




kR BZE1 Cable, Covering

F # = XX B W £l HE Bif
NO. Code name Chinese Description Q'ty
1 03030036 JaFe RS YER430%185 Rear Fender Comp 430*185 2
2 03050003 A &1 AR Front Decorate Plate 1
3 03050018 5 AR Rear Decorate Plate 1
4 03060001 s 25 Fitl Wire Groove 1
5 08020070 TR Hand Brake Cable 1
6 08020069 A Throttle Cable 1
7 03990017 TR A Top Roof Canvas 1
8 03990015 M ZEMRAT H Front Canvas 2
9 03990016 WHZEIRAT 5 Rear Canvas 2
10 06990005 AR B 4h 28 Rubber Sheath 28 2
11 03990014 M EE IR Net Cover 1
12 03030230 Jafe e R (15001%8) Rear Fender Comp. 2
13 08020155 fRRY o 45 Reverse Gear Wire 2
14 02010256 HUBEIHR CEIZZ M) Steel Mesh 1

%26 71




Switches FF3<

1\0 \=
. #-

F %t = B3 &R R X H R e BM
NO. Code name Chinese Description Q'ty
1 12020002-XP (JEWR) kEaRlih 4 Dust Cover48 2
9 06020082 e Rubber Gasket 7
3 190016 AL Cycle Valve 4
4 02010253 J7 RN EAR Press Board 2
5 10010002 | W\ FF 26 Horn Switch 1
6 10010007 A5G TFF I Dimmer Switch 1
7 10010005 BT o0 Switch of Turning Light 1
8 10010006 BOoRKT 24 Button of the Warning Light 1
9 10010021 KAT Tk Switch of Head Light 1
10 07020007 ?Ui}%a‘é#% Brake Switch Spring 2
11 12020003-XP E4) BB R 5548 Dust Cover 48 (ABS) 4
12 02040112 FlSOaExJJ%ﬁ" F150 Drive Sprocket 1
13 02010828 F150 3 ah 568 Fr F150 Locking Plate 1
14 02010745 et hr 2 [H] e AR Dead Plate 1
15 06020092 19412 Cover 19 2
16 02030065 J3 A 5L : 538mm Gimbal (538mm) 1
17 06020025 AL BAE I Rubber for Seat 2

¥ 2T |




HeHa/ MTE

Fr H = F X &R X X &M e B
NO. Code name Chinese Description Q'ty
1 06990001 LRSS Second Filter 1

9 06020013 MARZZ I G ) Crash Pad of Fuel Tank 4
3 12990004 TR 2 e Thread Clip 4
4 12010007 M I8, 5 Tubing Clamp 8.5 4
5 09060011 Ja Bt Rearview Mirror 1

6 12010010 W1 Clip 2
7 05030011 THFE Fuel Tank 1

8 10990005 HJf (DB9-BS) Battery 1

9 06010008 HA22%10-10 Tyre 22%10-10 2
10 06010007 BRG21%7-10 Tyre 21%7-10 2
11 02040030-XP FR#10%8. 0 Alloy Rim 10*8.0 2
12 02040028-XP FREC10%5. 5 Alloy Rim 10*5.5 2
13 02040208-XP JE AR 4R FEl 10%5. 5 Iron Rim 10*5.5 2
14 02040209-XP RE AR 4R [l 10%8. 0 Iron Rim 10*8.0 2
15 05050004 A 55 Gas Tank Cap 1
16 05050007 JEM Filter mesh 1

¥ 28 W




17 10040059 o7 R Fuel Gauge 1
FEXl/M3 Brake ASSY, Seat

F H = h XX & R EI = = BN
NO. Code name Chinese Description Q'ty
1 04010019 T A L R Disc Brake Assy 1

9 190377 HEAFM8*55 (7 12 B Brake Push Rod 2

3 190378 AT [ 52 R Push Rod Fixed Seat 1

4 05010017 M Seat (R.) 1

5 05010016 ARETE Seat (L.) 1

6 04020008 HIAEAI 2 168mm Front Brake Disc 168mm 2
7 05020002 Zaar OLESET) Safety Belt 2
8 190025 [& T BT 5% Hydraulic Switch |

9 190021 AR TR Master Cylinder 1
10 190005 IR ZR MR I A Oiler 1
11 190019 & RAGAH Z- Right Brake Caliper 1

%29 T




12 190018 5] 5NAG 7 2% Left Brake Caliper 1

13 190020 05 ML= 05Rear Brake Caliper 1

14 190009 F1SABEYE | F18A Brake Pad 24

15 190010 FO35 B84 F F035 Brake Pad 1£F

16 190379 HI A2 2h 760mm Brake oil pipe L:760mm 1

17 190380 B A H A  1080mm Brake oil pipe L:1080mm 1

18 190381 Ja s 2400mm Brake oil pipe L:2400mm 1

19 190382 BT L - 350MM Brake oil pipe L:350mm 2

fEZETE Tools Kit

F H = I = o X B/ M = Bif
NO. Code name Chinese Description Q'ty | ¥
A bE 4 T H Tools 1

1 16010005 HF O F12-14 Open Spanner(12-14) 1

2 16010004 P F8-10 Open Spanner(8-10) 1

3 16010006 LR 22 ] Dual-Purpose Screwdriver 1

4 16010007 KALFEERFS=16 Spark Plug Box Spanner(S=16) 1

5 16010002 A 7S A T 6mm Socket Head Screw Wrench(6mm) 1

6 16010001 A 7S A 3T 5mm Socket Head Screw Wrench(Smm) 1

%30




%31 W




